

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2024-07-11 17:13:21
 Date of Next Testing: 2027-07-11 17:13:21
 Product Name: **2-Chlorotrityl Chloride Resin**
 CAS Number: 934816-82-7
 Specifications & Purity: 100-200 mesh, 1% DVB, 0.4-3.0mmol/g
 Lot #: G2403370
 SKU #: **C590778**
 Version: **1**
 Analysis #: **345457**
 Storage Temperature: Store at 2-8°C, Argon charged

Parameter	Limit Values	Result
Particle size	100-200 (mesh)	112.36000 mesh
Loading	0.4-3 (mmol/g)	1.08200 mmol/g
Cross-Linking (1%DVB)	Pass	Pass
Infrared spectrum	Conforms to Structure	Conforms to Structure
Appearance(C590778)	Yellow or brown beads	Yellow or brown beads



John Su
QA & QC Manager